
690 DUKE R ABS 2015 <2015><AU><F9760O1>
EXHAUST SYSTEM

13377

Pos Part Number Description Additional Text Quantity

1 76005007000 EXHAUST MANIFOLD 1.00

2 51010086100 self-locking nut M8 Cu 2.00

3 61005005000 Exhaust gasket 05 1.00

4 61005009000 SPACER BUSH. 8,5X15X7,5 05 1.00

5 75041090000 LAMBDA SENSOR 07 1.00

6 69005050000 CLAMP CPL. 2.00

7 0024060256 HH COLLAR SCREW M6X25 TX30 2.00

8 69005005005 MANIFOLD GASKET 2.00

9 57305016000 EXHAUST-SPRING WITH RUBBER 02 2.00

10 76005050100 PRE-SILENCER 1.00

11 7560501410001 BRACKET F. SILENCER 1.00

12 54305068100 damp. component silicone grey 4.00

13 58405050065 collar bushing 8.5x12x23.5x10 6.00

14 0021080003 WASHER DIN9021-A 8,4 1.00



15 0025080356S HH COLLAR SCREW M8X35 TX40 3.00

18 61005091000 DAMP. COMPON. SILICONE GREY 05 3.00

19 78105081010 SCREW TORX M5X10 1.00

20 76005979000 SILENCER TITAN 1.00

22 7600508400033S BRACKET F. SILENCER 1.00

23 76005979050 SILENCER MOUNTING KIT 1.00

24 76005907000 HEADER SLIP ON 1.00


